Intertek

Test Report Report Number: 160309003SHF-BP-1

Applicant Name: Guangzhou Goodsense Report Date: 2016/3/28
Architechtural Decoration

Materials Co. Ltd
Applicant Address: No. 2, ZHUYUAN, WEST

YANJIANG ROAD, TANBU
TOWN,HUADU DISTRICT,

Attn: Mr Shang

Sample Description:

Product: aluminum composite panel
Model: /

Sample Quantity: 4 pcs

Sample ID: S$160309003SHF-001~004
Date Received: 2016/3/7

Date Test Conducetd: 2016/3/9~2016/3/28

Tests Conducted:
As requested by the applicant, for details refer to attached pages(s).

Conclusion:

For details refer to attached page(s).
The conclusions of this test report may not be used as part of the requirements for Intertek product
certification. Authority to Mark must be issued for a product to become certified.
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Intertek

Test Report Report Number: 160309003SHF-BP-1

Test Items, Method and Results:

Test item Test method Test result

ICC-ES AC 25 "Acceptance Criteria for Metal Positive 0.75 kN/m?

Serviceability Testing [Composite Material (MCM)", approved October
2010. Negative  |1.00 kN/m?

Note:
1. The panel was fastened by screws to the wood frame. The screws were spaced 300mm from each other.
2. The type of the screw was #10x1'/,"-Tek3, see photo below.

3. The usage span of the panel was 1200mm. The result was based on the deflection limit of 1/60 of the span.

Test photo:

Screw type #10x11/2"-Tek3
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Test set up
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Appendix A: Sample received photo

Approved by:

4“ /z/ ool 2o fatuj Yi'e

Name: Sun Sun Name: Jodie Zhou Name: Sally Xie
Title: Approver Title: Reviewer Title: Project Engineer
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The End of Report

This report is for the exclusive use of Intertek's Client and is provided pursuant to the agreement between Intertek and its
Client. Intertek’s responsibility and liability are limited to the terms and conditions of the agreement. Intertek assumes no
liability to any party, other than to the Client in accordance with the agreement, for any loss, expense or damage occasioned by
the use of this report. Only the Client is authorized to permit copying or distribution of this report and then only in its entirety.
Any use of the Intertek name or one of its marks for the sale or advertisement of the tested material, product or service must
first be approved in writing by Intertek. The observations and test results in this report are relevant only to the sample tested.
This report by itself does not imply that the material, product, or service is or has ever been under an Intertek certification

program.
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